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GRIECTIVE:

The peoject was divided into two distinet phases, Phuse One was i dewerming whetber Life Miracle
magnetic unils cawsed atypical dye migration when used in a normal washing menoer, Phuse Twa
uf the project was 1o determine whether Life Miraele magnetic unies eaused any significam reduction
in lubric strength when nsed ina normal washiog manner.

SAM I’LEJ.[!EMIEIEAIIQN:

Lab Sample No, M35357 - Twao (2} Life Miracle Magnetic Unirs delivered 10 Shuster
Laboratories on July &, 1998,

|
PROCEDURE: 'u

* s i backyriund noee, “Bundle” tesing normally consists of prepuring o lasndey bandle composed
of various blends ol Tubric and seils that is representstive of 8 “typical houssheld™ bundle. For both
Phascs of this evaluation, bundles were prepared wsing six (6 pound loads made up ol siripped
baliazt materials, consisling of ten { 10) wowels and six (6} bed sheets that wene blends of caltun and
polyvester, The stripping procedure is a standard procedure that is nsed w cusure thie there sre na
contaminants (e, surfsetants, (nishes, ele) from previons testing. since ballast materials arc
recycled.

Phuwses Onee i the study consisted of using & modifed version o Standard Cuide D-5548 from the
American Saciety of Testing and Materials { ASTM). This standund ix a metbuod designed 1o evalusie
eolor loss and coloe transfer of dwved and undyed fabrics in the presence of u chemical deterpent
gyzrern. The methad is designed to urilize a terg-o-tometer for providing the mechanical wushing
encrey, The musdifeutives emploved in the study sere required 1o perfoom the lesting in standurd
washing machines.

For "haze One of the study two identical burilles weee prepared. Added to the ballast marerial of
*eoech bundle were cighteen {18) swatches mensuring 4%" x 6", These swarches were arached to
et thevwgh the use of plastie rag ties, The vighteen swalches comprised several dye calegories,
Six (7 al lhe tes swarches were made of nylon and dyed with Acid Red 2151, Six swatches were
cotron snd dyed with Direct Blue #1 and six swatches wene cotlen dyed with Thireel Rlue 2490, Tn
addition six (61 unilyed swatches made of cotton were added to determing the amaunt of dye (ealor]
uansfer,

Thus repor 3 rendenas upen b zooddiion that ©is nat lo be repragased whaly of (0 pan fof sdesDeing of dPer pUrsosas swer cur
sigraniire or in cornedion wilh cur KBS WENCLT Spes @ permissian rwreng. Ourleters and repects apoly to the saples essed anz

e net 1ecsssanty indeatae af the guaites of 2aparaely idealical or simiar oradacts  Samples rot desireyed n RO Wil ba Falz

'@ magiruen af 30 davs.
& Sryshen Fape-
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PROCEDURE: {cunl)

Dhes ot the ourdles prepared was used as a water contrul w establish a bascline color losa‘transfer,
This presided information eegarding how moch dye lossranslee wis attributable solely to the offect

ol washing the dved Tabrics in water, The fabrics were initially rmeasured for color (reflectance) 'Mﬂl
the use ot a Hunterbab Colurguest Specuocolorimeter (Masdel CQR-14iK)) which provides caler

quantilicativn using 4 color seale campnsed of L* a® b* yalues. These values are provided in Lable
1 }

Table 1
Fabric Fabric ) '
|dentification L a* b ldentification L= a* b
{Water Control} (Magnetic Linis)
Rad 18107 AGET G1.04 3542 Ied 157-01 B L §1.64 A5.66G
Razd 15106 A0 52 6103 35 &1 fed 151-02 i AT G205 A5.98
Red 151-03 054 B182 | 355 Red 151-03 40,25 H5.L07 35 54
Red 1851 04 41.03 21.37 35.00 Had 151-04 40.41 K200 18,84
Flasd 15105 4042 #1831 " | 3663 Rad 151-05 40.56 5201 35,73
R 151-06 Ao.a7¥ G1ed__| 3565 Fied 151-06 An.50 5202 A5 d
b Hbe 101 31.52 12.68 -19.44 Blug -7 56,84 -12.52 2LET
Hiue 1-02 5738 1286 -20.26 Blug -2 57.11 -12.858 -&.345
e 103 685 -12.63 -30.24 Plue 405 ST.05 -12 .55 ~2M32
Bloe 104 Tt . -12 44 -2D.21 Blue 104 57,40 -12 G0 -20.34
Blup 108 5862 -12 55 -201.38 Blug 1-08 5711 -12.57 -20.33
Blus 155 56,58 -12.54 -20.27 Blug 1-06 5828 -12 .54 20,08 ]

Blug 80-01 3TB2 -T2 -2B.5% Bil.e 80-C1 TET -T.15 -28.87
Fiyae G0.0F ar.i -7.22 PR.T72 Hiue 90-02 ras -T.22 -28.88
A= BO-C3 4750 715 26.92 diue 00-03 761 T4 | 2an7
Biug 90-04 37.33 FAG -2B.72 Biue 80-C4 3Ts2 F.25 /TR
Bilue 8005 37 B& -1 -28.80 Blua 90-C5 3TE3 -7.05 28,88
il 20065 37 582 T.21 -2BED Blup 90-08 37,55 -7.07 2854

Undved coton-01 05 44 0,84 278 Lindyed caotlon-01 8538 -0.7R 258

Undvad coten-C2 BE50 -0.81 248 Undved cotlon-0¢ 95,61 LT 282

Undyed cothon-G3 8563 .75 2.4% Undyud sotlon-03 EEES -0 Bl 253

Undyed cotion-04 BRI -0.74 240 Undyed catlan 04 8357 -.7H 27

Jndyad cotlon-05 B5.ES .74 228 Unayed cotlon 06 H5.50 <81 247

Jndyed colion-08 8520 075 225 Urniyed eotten-C6 85,50 B3 271

The vundles wene washed in paired Kemmore washing machings using 16 gallons of 105°T
b TOOE pinse temperalures al 130ppm water hardness {as CaCag ) The Tile Mirucle mapgnetic
unils werg placed on opposife sides ol the apitator in the washing maching gfier the muchine had
filled and the bundle had been sdded. Aller the wash cycle was complete, the swatches werns
remived and dried using g raary inoner loe approximately ety (20) minutez to sllow the
swlvhes 1o dr.
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C o PROCEDURE:  icooc)

Ader drviey the reflectanes of the swatehes was again measared using the specmuealorimeter, These
cvalues were compred e the valoes abmained beforne washing and provided a Dels E value or color
difference which van be corelated fo the dye mansfrloss characteristics for a partionlar sample
procuer (sec Fesulisi. The 1.%a*b* values obtained afier washing ure shaw in Table Z.

Table 2
. Fabric Fabric
(dentifieation L a b Identification L & [
{'&iaier Contrall {Magnetic Units) 1

ZFod “51-11 40,24 60.05 35.25 Fied 151-01 4(.00 G108 35,87
Red 151-02 40.57 60390 35.55 Rad 151-02 4046 | 6121 35 B4
Fad 15103 4035 €113 - 35,814 Fed 151-03 4591 5105 35 74
Red 15124 4058 G009 35 8F Fed 151-04 3%.92 60 83 a8 52
Rad 75705 40,00 %108 36.93 Fed 141-06 4036 #1402 36 57
Red 151-08 4058 21 06 35,75 Fad 14108 40.20 G108 35 85
e 1-01 61 44 ~11.70 -15.98 Elua 1-01 £7.38 -11.73 18.42

* Boue 1-02 5735 | 1174 -1 @ Blue 1-02 57.A1 -11.96 -1 HE2
Hue 1-03 5734 11.72 ~T8.81 Bhse 1-00 §7.33 1152 | -1860
S 1-04 57.07 BT R8T Bl 1.0d 57.54 -11.71 ~19.80
Aue 1-05 56581 -11.64 - 9.58 Bloe 1.08 57.24 -11.7% -18.60
Hoe 108 57.34 -11.68 -19.55 Glue 1-08 58.42 -11.65 S1547
Blue 50-01 3861 BT -26.56 Elug B0-D1 34.38 -5.60 -28.3G
Blue 8002 3878 -5.84 ~25.31 Blug BD-02 38.24 8.7 -22 .53
e 00-03 3B.5a 5.3 -29.33 Bile §0-03 3782 554 -I%.50
Bl SC-04 2612 -5.71 20.37 Blue 80-0¢ 3790 -G 62 2550
 Blue 9C-08 35,23 580 -2B.29 Blue 911-05 2800 -5.58 Z37A
Blue 9C-06 38 45 £.13 -28.22 Blug 80-06 w74 .5.289 _FR.G5
Undyed cobon-01 W07 074 1.8% Undyed codion-01 24,12 -1.0d 188 -

‘I Undyed cotion-02 B4 34 0.5 1.83 Undyed cotron-02 54,33 .85 1.80

Undyed cotron-(13 94.18 =2 | 156 Undyeo cotion-D3 44,24 -0.88 1.47

Jndyad cobton-De .41 -0 1 173 Unedye colon 04 2,10 -3.74 1.50

iy cofton05 | 84.11 <053 1.33 Undyes colton 05 | 94.24 -394 1,45

Lndyad colton TR | 93.67 -0.63 5.20 | Undges coban 08 | 95,74 -1.03 1.85

Phase Two ol the project consisted f placing ilectical piecez of standardized cotan fabric
mcasuring ene vard square io two washing machines. One pisce was washed in combination with

C o the Life Mimele magnetic anits, while the orher was washed in vater only. Ones again, the purpese
ot washing in water valy i W establish a bascling to detenmine how moch iCany ceduction in fabrie
sirengtlt is attributahle vy the eftects of waer,
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PROCEDIRE:  (cont}

The Fabwi piecss were placed mto the washing machines witl identical six (6 paund bunilles
compaged of hallsst materials and washed o thes exect sume manner as deseribed Lo Phass Coe, Sdfor
washing e bundles were tumble deied acd tien the cotton test pisce wus cemaved. Each piece was
theert cut it teenty strips approximately 67 % 1" Do size, Ten strips were ot inthe machins (warpi
direction and ven were cul in a eres (1 direction to provide tensile information in bath dicections.

Afer comditioning the stps R lorly-eight (48) bowes & FO°F and 25-30% RIT the strips, wers tested
using a muslified version of the "grab™ lestas outlined in ASTM Standard Test Method TRS034. AdL
the pleces were tested on a Thaing-Albert Teosile leswr, Model QC I-XS, This mcdel provides
tior # constant rate of elongation (CRT) with euch steip being tested using a three (37 inch gap al o
speed of 4" per minute.

RESULTS: !

Rusally fon Phase One of the study are shivsn in Lable 3, The Delta Fowalues fior each ol te three
tvpus o dyed fabric anc ghown, along with the undved cotton swatches In this instance, the higher
the Nelia B value, the more sipnificant the calar change. Tvpically Delta B values of less than 540
abe nal viseully perceptibic, ' :

Tuhle 3
Woater Lifs I Watew e
Contrsl Mirszla | Conlral fiiracks
Sampis Hurriphe
Feaad 15101 0.99 092 Filue 80-11 142 1.52
Fead 151-02 .04 054 Elue B0-02 184 1.87
' Hed 181-03 07 1.09 Blug B0-0% 144 "
R 151-04 080 1.15 Blua B0-04 173 206
Fea 151-08 0 BE 1.0° Blua 5005 145 192
Fad 16108 B3 098 Biug DO-05 151 1.56
AVG 052 1.02 AVG 1.57 181
e 1 0 104 1.28 Uridyed oofton 01 162 166
Thises 1 02 118 107 Uridyesd rodlon 0 .8 1.65
Bloe 1-0% 118 100 Wndyad coftor-03 1.76 1.7%9
Hiue 1-04 104 105 Unalyad cottor-04 147 1.54
j Hiug 1-08 125 11 Usdyed coftor-05 184 158
Biug 1-06 121 105 Unayed cottor-05 | 207 208
AVG 1.18 1.0% AWE 1.E8 1.85




@

T Life Miracle Products. Lne, Report ot 40133
© o Rer Magoctic Lnifs for Mundle Test Evaluation Paye: 5 of 6 Papes

RESULTS: dcont)

Uhe wensile strength and clongsdien vilues oblained in Phase [wo of the study are shown o Table

4. I the fnble, tensile steenpth is reported o9 pounds per inch, while the elongation is a pereent (%)

valug,
Table 4
Unwashed Fabris Water Controf | Life Miracle Sample
M chine CHr, Tensile Elangation Tensile | Elengation Tensibe Elongation
Repl. 1 223 6.4 ‘ 183 o6 24 B
Aepl. 2, 222 63 14.1 RREY] 17 4 9.2
Ropl 3 233 65 1a.a 25 i 104
Fopl 4 203 8%5. 220 104 177 107
Rupl = 235 6.5 16.7 10.5 211 100
Repl € 205 G 21.3 23 164 9g
| Pepl 7 228 5.9 2158 102 229 10.7
Repl. 4 2245 8.1 205 1M1 224 a8
Repl & 2318 5.8 2.2 07 213 g4
Hepl. 10 210 ' 6.2 16.5 108 16.0 117
AYG 223 8.1 20.0 10.3 0.0 1.0
Crowe Dir,
© | Aepl 1 169 250 16.5 181 14.3 244
[Fgnl 2 164 BE 158 234 12.2 2587
Sepl 3 146G 54 14.1 211 112 232
Fepl 4 149 285 11.1 277 116 B3
A THepl s 164 278 1.7 258 127 252
iepl, & 148 758 0 2e 9 160 a7
| Hech. ¥ 5.9 2BE 148 245 135 2a.3
[ Rl & 6.0 239 118 233 151 258
| Reid 3 154 - ZTe 16.5 246 16.3 292
Red 10 16.1 256 125 285 133 238
AWVG 18.7 26.0 138" 219 18.86 25.2
CONCLUSIONS:

Trier this evaluatian, the dats obtainsd from Phase One ot the study indicares that whoecwashed i the
presence of the Life Miracle magnetic units the dyeé and undyed fabrics da not achieve any
sigmificant inerease i dye less or transfer, when compared b dyed labrics wasbed in water anly.

i
Wil regand W Cabric strength (tensile) i the machine diveelion, the data obiained (e Phise Twa
af the study indicates that those swips washed with the Tife Miracle magoelic units and these
washad in waler alone are slightly reduced in tensile strength when compered w the wwsshied sivips,



Lo - Life Mirdele Prodaets, Ine, Kepart Wa anizs

e Magnetie Luoits for Bundle Test Evaluation Praye: ol 6§ Pages

RESIT.TS:  (vunl)

atd provide for g slightly higher elungation, However, based upou this oxamination the washed x.nrv
da not appear 10 be different from cach ather for cither characteristic.

With respeet to fabric strength viensile) in the eross dircetion, the data abtained from Phase Ty of
the study indicats that these strips washed with the Life Miracle maguetic units und thase sashed
inwhator alone ar wery slightly reduced in tensile strengrh when compared Lo the unwashed strips.
and provide for a slightly lower elonpation. Again. based upon this examination the washed stips
et appess o be ditferect tiom each other with regard 1w either strength or clengation.

Respeciiufly submitted,
i

SHUSTER LABORATORIES, INC,
PIPEIRRLABOR
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